WASTEWATER DISPOSAL STATUS IN MALAWI BASED ON
THE CITY OF BLANTYRE AS A CASE STUDY

MSC. INFRASTRUCTURE DEVELOPMENT AND MANAGEMENT THESIS

GEORGE WILSON FRANCIS CHIDULO

UNIVERSITY OF MALAWI
THE POLYTECHNIC

SEPTEMBER 2019



s

Ity OF

The Polytechnic

WASTEWATER DISPOSAL STATUS IN MALAWI BASED ON
THE CITY OF BLANTYRE AS A CASE STUDY

MSc. Infrastructure Development and Management Thesis

By

GEORGE WILSON FRANCIS CHIDULO

BSc. Mechanical Engineering — University of Malawi

Submitted to the Faculty of Engineering in partial fulfilment of the requirements for the

degree of Master of Science in Infrastructure Development and Management

September 2019



DECLARATION

I, George Wilson Francis Chidulo, declare that this is my own work. | have not presented or
[...]
and Blantyre. In Mzuzu, the wastewater treatment plant is located at Moyale, in Lilongwe it is at
Kauma; in Zomba they are located at Chancellor College and Chikanda, and in Blantyre the
wastewater treatment plants are Soche WWTP located at Zingwangwa, Blantyre WWTP located
at Manyowe, Chirimba WWTP in Chirimba and Limbe WWTP in Limbe. These are offsite
sewerage systems and are operated by City Councils (Mzuzu, Lilongwe, Blantyre and Zomba City
Councils). About 15% of the population is connected to the sewerage network (National
Environmental Action Plan, 1994), and that wastewater from 85% of the population is either
treated through decentralized wastewater treatment systems (DEWATS) like septic tanks and
latrines or discharged directly into surface water bodies like rivers and dams untreated. This is
likely contaminating surface and ground water sources. Water users downstream are at a big risk
of catching water-borne diseases such as cholera as the untreated wastewater contains very high

concentration of pathogens.

Lundgen (2012) in her study to evaluate efficiency of two wastewater treatment plants in Zomba
(situated at Chancellor College and Chikanda) noted that both plants were inefficient. Effluent
from these plants contained elevated levels of chemical compounds at discharge points into the
rivers. She discovered that poor maintenance of these wastewater treatment plants (WWTPs) was

the major reason for their dwindling performance. This argument supports what Agrifor Consult

11



(2006) had established that letting of inadequately treated sewage from treatment works is mainly
due to system break downs, sewer line blockages due to poor maintenance, improper design of
some sections and lack of public awareness on use of the sewerage systems. These factors among
others let wastewater flow into surface water bodies partially treated or untreated at all thereby
contaminating the water. Lack of adequate wastewater treatment causes severe water pollution and
outbreaks of water-borne diseases especially in traditional housing areas (THAS) and squatters in

urban areas (Kaonga, et al., 2013).

WWTPs in the city of Blantyre are very limited in capacity to treat all wastewater released per
day. Besides this, the systems were inherited from the colonialists having been designed in the
1950s to cater for a much smaller population, for instance, the design values for Soche, Blantyre
and Limbe WWTPs are 4,100 m®/day, 2,400 m®/day and 630 m*/day respectively. The 1995 study
indicated that Soche, Blantyre and Limbe WWTPs were receiving 6,240 m®/day, 7,950 m*/day and
2,850 m®/day respectively (Blantyre City Council, 2018). It could be expected that in 2018 the
wastewater flows to these WWTPs should be higher due to increased population and water
consumption. However, the 2018 wastewater flows for Soche, Blantyre and Limbe WWTPs were
4,059 m®/day, 4,449 m®/day, and 0 m3/day respectively. Limbe WWTP is not functional. Inlet pipe
was vandalized and requires rehabilitation. Looking at wastewater flows of 1995 it is evident that
the treatment plants were being overloaded and required expansion for them to accommodate the
flows. The overloading of the sewerage system has resulted in not only poor effluent quality but
also frequent blockage of sewage pipes resulting into spillage of sewage in townships, roads and
rivers. The heavy pollution of streams due to malfunctioning of the sewerage system has resulted
in odour production from decomposed waste and stagnant water, breeding of mosquitoes and other
disease vectors, loss of aquatic life and poor general outlook of the city.

Other studies on a similar issue revealed that quality of effluent discharged by the four major
WWTPs in the City of Blantyre (Limbe, Soche, Blantyre and Chirimba) was also below required
standards. Effluent from these WWTPs contain higher levels of chemical, physical and biological
compounds than recommended by MBS and WHO (Chipofya, 2010; Kuyeli, 2007; Mtethiwa et
al., 2008) (Tables 2.3 and 2.4 for Soche Wastewater Treatment Works). This effluent is discharged

into rivers without considering the safety of water users downstream. For instance, Soche WWTP

12



discharges effluent into Mlambalala whose flows join Naperi River, Blantyre WWTP discharges
into Mudi River, Limbe WWTP discharges effluent into Chimwankhunda and Limbe Rivers; and

Chirimba WWTP discharges into Ngumbe and Likhubula Rivers (Blantyre City Council, 2018).

Table 2.3: Soche WWTP Influent and Effluent Physico-chemical Characteristics for the Dry

Season in mg/I

Parameter BODs COD TSS
Influent 490+9.8 883+12.5 157+2.32
Effluent 25+0.6 353+4.31 102+5.6
Efficiency (%) 95 60 35
Malawi Standard 20 60 30
WHO Guidelines 20 60 30

(Chipofya, V.K. (2010). Comparison of pollutant levels in effluent wastewater treatment plants in
Blantyre, Malawi. International Journal of Water Resources and Environmental Engineering, 2(4), 79-
86)

Table 2.4: Soche WWTP Influent and Effluent Physicochemical Characteristics for the
Wet Season in mg/I

Parameter BODs COD TSS
Influent 760+0.0 907+10.05 40%0.0
Effluent 34+2.69 735+16.35 8+0.02
Efficiency (%) 96 19 80
Malawi Standard 20 60 30
WHO Guidelines 20 60 30

(Source: Chipofya, V.K. (2010). Comparison of pollutant levels in effluent wastewater treatment plants in
Blantyre, Malawi. International Journal of Water Resources and Environmental Engineering, 2(4), 79-
86)

Chipofya (2010) argues that limited or non-existent industrial effluent pre-treatment has also
contributed to the severe water quality degradation in the city of Blantyre and the situation poses

a threat to the water users downstream. This situation underscores the need for wastewater

13



treatment. However, the author (Chipofya, 2010) did not determine the level of water
contamination in the analyses to justify his claim of severe water quality degradation. Wastewater
Treatment Plants (WWTPs) receive municipal sewage, which is comprised of domestic and
industrial effluents where the typical wastewater parameters are BODs, COD and TSS. The
treatment target at both plants is BODs, COD, and TSS reduction (Chipofya, 2010).

Surface water from streams is used by local residents for washing clothes, bathing and irrigating
crops, which may be eaten raw, and in some cases, the streams are used as a source of drinking
water (Lakudzala et al., 1999; Mkandawire et al., 2008; Sajidu et al., 2007). There is no
information about the quantities of wastewater generated per day. In addition, the magnitude of

surface water contamination by sewage is little known.

2.7 Why Wastewater Treatment

Untreated wastewater causes major damage to the environment and to human health. Therefore,
wastewater should always be treated before being discharged to the environment in order to reduce
transmission of excreta—related diseases and also reducing water pollution and the subsequent

damage to aquatic biota.

In developing countries (including Malawi), only a small proportion of the wastewater produced
by communities, which are connected to the sewerage network is treated. In Latin America for
instance, less than 15% of the wastewater collected in sewered cities and towns is treated prior to
discharge (Mara, 2003; Pan American Health Organisation, 2000). This has led to pollution of
over half of the world’s rivers, lakes and coastal waters by untreated domestic, industrial and
agricultural wastewaters (Beach, 2001; United Nations Environment Programme, 2002), and they

contain high numbers of faecal bacteria (Ceballos et al, 2003).

2.8 Wastewater Treatment and Technologies

Wastewater treatment aims at reducing the concentration of pollutants to levels where the risks of
further transmission of the diseases they cause is substantially decreased. The process goes through

three major stages called physical, biological and chemical processes. Below are the stages:

14



2.8.1 Physical Process

This is the first stage of wastewater treatment. It involves the removal of large floating objects, for
instance; rags, maize cobs, pieces of wood; and heavy mineral particles, e.g. sand and grit. This is
done to prevent floating material from accumulating on the surface of wastewater stabilization
pond and heavy solids entering the pond sludge layer; hence, protect from damaging the
equipment used in the subsequent stages of treatment (e.g. floating aerators in aerated lagoons or
any pumps which may be used). This pre-liminary treatment comprises of screening and grit

removal.

2.8.1.1 Screening

Closely spaced mild steel bars, 15 — 25mm apart, are placed across wastewater flow channel to
remove coarse solids in the wastewater by trapping them. Flow velocity through the screen is as
low as below one meters per second (v <1 m/s). The screens are usually inclined at 60 degrees to
the horizontal. The screenings are raked manually for small treatment works or mechanically for
large treatment works with wastewater flows greater than 1000 m3/day. Disposal of the screenings
is achieved by burying (for small treatment plants) or dewatering in a hydraulic press and then

buried or incinerated on site or landfill (Mara, 2003).

2.8.1.2 Grit Removal

Heavy inorganic fraction of the wastewater solids is called grit. It includes grit, sand, eggshells,
ashes, charcoal, glass and pieces of metal. It may also contain some heavy organic matter such as
seeds and cone grounds. It has an average relative density of approximately 2.5 (Mara, 2003) and
hence has a much higher settling velocity (about 30 mm/s) than organic solids (about 3 mm/s).
The difference in sedimentation rates is exploited in grit removal plants where for ease of handling
and disposal, the organic fraction must be kept to a minimum (<15%).There are two basic types
of grit removal techniques. These are constant velocity channels and grit tanks or traps (Mara,
2003).

15



2.8.1.3 Constant Velocity Grit Channels

Grit particles in a slow flowing wastewater with velocity of about 0.3 m/s, settle out but organic
solids do not. Constant low flow velocity is maintained by a standing wave flume (Venturi or
Parshall) located immediately downstream of a grit channel (a parabolic cross section channel is

ideal to maintain constant flow speed through the channel).

2.8.1.4 Grit Traps

According to Mara (2003), grit traps are economically viable where wastewater flows are higher
than 5,000 m*/day. The same was alluded by Jones and Attwood (2002).

2.8.2 Biological Process

Microorganisms treat wastewater biologically. The process is done either anaerobically or
aerobically. Anaerobic processes take place in the absence of exygen whereas aerobic processes
take place in presence of oxygen. These processes take place in series (Gijzen, 2002; Mara, 2003)
not only in waste stabilization ponds but also in other systems such as activated process and

attached growth systems in conventional wastewater treatment.

Waste stabilization ponds are comprised of anaerobic, facultative and maturation ponds. Anaerobic
and facultative ponds are designed for BOD removal whereas maturation ponds are designed for
faecal bacteria removal (some removal of faecal bacteria occurs in anaerobic and facultative ponds
where most of the removal of helminth eggs takes place, likewise some removal of BOD also
occurs in maturation ponds where most of the removal of nitrogen, N, and phosphorous, P, takes
place (Mara, 2003)).

Facultative and maturation ponds are photosynthetic ponds because oxygen needed by pond
bacteria to oxidise wastewater BOD is supplied by micro-algae that grow naturally and profusely
in these ponds. Pond bacteria mainly provide carbon dioxide needed by algae for photosynthesis

as a byproduct of their metabolism. There is a mutualistic relationship between pond algae and

16



pond bacteria. In addition to this, the algae are also important for creating conditions within the

ponds for faecal bacteria die — off.

The Waste Stabilization Ponds (WSP) types given above are arranged in series; first an anaerobic
pond, second a facultative pond and lastly one or more maturation ponds (where necessary to
achieve the required effluent quality). There may be more than one series of WSP at any one site,
each receiving an equal proportion of wastewater flow. Effluent from a series of ponds is of better
quality than a single pond of the same size because the overall performance of a series of ponds

approximates that of a plug flow reactor (Mara, 2003).

2.8.2.1 Anaerobic Ponds

Anaerobic ponds are the first type of pond used in a series of ponds. They are 2 —5 m deep and
receive high organic loading (usually over 100 g BOD/m? day, equivalent to 3,000 kg/ha day for
a depth of 3 m) that they contain no dissolved oxygen and no algae, though a thin film of
chlamydomonas may be present at the surface. They function like open septic tanks and their

primary function is BOD removal.

2.8.2.2 Facultative Ponds

There are two types of facultative ponds namely: primary and secondary facultative ponds. The
primary facultative ponds receive raw wastewater after preliminary treatment and secondary
facultative ponds receive settled wastewater (usually effluent from anaerobic ponds). Facultative
ponds are designed for BOD removal on the basis of low surface BOD loading in the range 100 —
400 kg/ha day.

2.8.2.3 Maturation Ponds

The main function of maturation ponds is to reduce number of excreted pathogens, mainly faecal
bacteria and viruses, present in the effluent of facultative ponds to a level suitable for agriculture
or agricultural re-use. BOD, suspended solids and nutrients like nitrogen and phosphorous are

removed at a very slow rate.

17



2.8.3 Chemical Process

This process involves addition of chemicals to the wastewater to enhance sedimentation of settle-

able particles and killing of pathogens before discharging effluent to the environment.

Although primary and secondary treatment operations are efficient in removing most wastewater
pollutants, some pollutants require special forms of treatment for their removal. Phosphorous is
one such pollutant of special concern. If untreated, phosphorus in the final effluent of a wastewater
treatment plant may have a negative impact on receiving waters. Phosphorous is one of the major
nutrients associated with the growth of aquatic plants. Sources of phosphorous include; human
waste, detergents containing phosphate additives and corrosion control chemicals used in water
supplies and industrial discharges. High concentrations of phosphorous in receiving waters
promote excessive growth of algae and aquatic plants which may disrupt the natural ecological
balance of the receiving water. Rapid deterioration of water quality could result in acceleration of
the eutrophication process of the receiving body of the water (City of Guelph, n.d.).

Phosphorus removal methods may be characterized as being either biological or chemical
precipitation techniques. The present practice is the use of a metal salt which reacts with soluble
phosphorous to form an insoluble precipitate. This precipitate settles with the sludge during
settling operations and is thus removed from the wastewater. The most common metal salt in use
is ferrous chloride, also known as “pickled liquor”. Application points for iron solutions are
typically immediately upstream of the primary settling tanks, at the influent end of the aeration
tanks, or at both points simultaneously. It is important that chemicals used for phosphorous
precipitation be intimately mixed with the wastewater to ensure uniform dispersion to achieve

maximum removal efficiencies.

Another essential chemical treatment practiced at wastewater treatment facilities involves
disinfection of the final effluent. Disease causing or pathogenic microorganisms are potentially
present in all wastewaters due to human discharges. These microorganisms must be removed or
killed before treated wastewater is discharged to receiving waters. Chlorination for disinfection